

Reproduced by the

ARMED SERVICES TELL ARLINGTON HALL STORMATION AGENCY ARLINGTON 12, VIRGINIA





NOTICE: When government or other drawings, specifications or other data are used for any purpose other than in connection with a definitely related government procurement operation, the U.S. Government thereby incurs no responsibility, nor any obligation whatspever; and the fact that the Government may have formulated, furnished, or in any way supplied the said drawings, specifications, or other data is not to be regarded by implication or otherwise as in any manner licensing the holder or any other person or corporation, or conveying any rights or permission to manufacture, use or sell any patented invention that may in any way be related thereto.

ł

63-1-3

GIIIIIBID

GENERAL DYNAMICS CONVAIR

Report No. 8926-033

\$

287149

DOED BY HOLIN

Material - Coatings And Finishes - Chemical Conversion Films

Corrosion Resistance, Electrical Conductivity And Adhesion Characteristics

A. F. Hooper, J. C. George, E. E. Keller



GIIIIID

GENERAL DYNAMICE | CONVAIR

MODEL DATE

授

1

REPORT NO.

PARE

Report 8926-033

Material - Coatings and Finishes - Chemical Conversion Films

Corrosion Resistance, Electrical Conductivity and Adhesion Characteristics

Abstract

Twelve commercial chemical conversion coatings for aluminum, which conform with Mil-C-5541 requirements, were evaluated when applied to 2024-T3 clad and bare, and 7075-T6 clad and bare aluminum alloys. Salt spray, 100% relative humidity and atmospheric testing was done with coated, coated and lacquered, and galvanically coupled (Type 301 stainless steel) specimens. The electrical conductivity of the various coatings were determined by resistance measurement. Paint adhesion was determined by impact shock resistance methods. Wide variations were not found in the corrosion protection afforded by the several materials although Alodine* 600 offered a slight advantage. Appreciable reductions in the electrical conductivity of surfaces resulted from chemical conversion film application. These reductions tended to be specific with each aluminum alloy surface responding best to a specific proprietary coating. Impact shock tests with a wash primezinc chromate lacquer primer-lacquer topcoat paint system indicated better adhesion with Alodine* 1000 and Bonderite** 710 chemical films.

* American Chemical Paint Co. ** Parker Rust Proof Co.

Reference: Hooper, A. F., George, J. C., Keller, E. E., "Evaluation of Chemical Conversion Films for Aluminum Alleys," General Dynamics/Convair Report MP 59-194, San Diego, California, 10 March 1960. (Reference attached).

DIVISIO	O N		I R	Li le littlet	• **	REPORT_	17-59-195 March 1950
	SAN	DIEGO				MODEL Test lice	7 •• 12-50-145(72
				TITLE			
			REPO	DRT IIO. 11-59-19	94		
			X	EVALUATION			
			CIEI IICA	UL L CONVERSION FI FOR	II'S		
			AL	JUNITIUM ALLOYS			
				CODEL 7			
		COLTENAC	2 NO. APO4(545)-4			
PRE	PARED BY	a.F.	- Rlong	et.	GROUP 1	atorials	è Processes L
PRE GITX CHEC	PARED BY	C. 1002	- Along Junge		GROUP <u>13</u> REFEREN APPROVE	CE D BY	<u>A Processes La</u> Maron F. Strong, Chil
PRE 0.0% CHE	PARED BY	C. 10000 - C. 2 - C. 2 - 0. 1000 	NO, OF F	AGES 1.)	GROUP <u>18</u> REFEREN APPROVE	CE DBY	<u>a Processes La</u> Maron F. Strong, Chi (auericals Labo
PRE GITX CHEC	PARED BY	C. 1000 C. 1000 C. 1000 C. 1000 C. 1000	NO. OF I	AGES 1)	GROUP <u>13</u> REFEREN APPROVE 11 Durwet	CE D BY E	2 Processes La MATT F. Strong, Chif Caucht of a Labo
PRE CITX CHEC	PARED BY	C. 10000 - C. 10000 - C. 10000 	NO. OF I	AGES 1) DIAGRAMS 1) REVISIONS	GROUP <u>13</u> REFEREN APPROVE	CE DBY	<u>a Processes La</u> Maron F. Strong, Chi (auericas Labs.
PRE GITX CHEC UJU	PARED BY	C. P. Hoope - C. C. S. - C.	NO. OF I	AGES 1.) DIAGRAMS 1.) REVISIONS CHANGE	GROUP 12 REFEREN APPROVE 1 Durust	CE DBY	2 Processes La Martin F. Strong, Chif Caucht of a Labor PAGES AFFECTER
PRE CITX CHEC	PARED BY	E.F. 21. 10000 7-C 2 - 0. 1002 - 0.	NO. OF I	AGES 1) DIAGRAMS 1) REVISIONS CHANGE	GROUP 13 REFEREN APPROVE 11 Durwet	CE DBY	<u>A Processes La</u> Martin F. Strong, Chi (apperiodis Labo PAGES AFFECTER
PRE GITX CHEC	PARED BY	E.F. 2. 10000 C. 100000 C. 100000 C. 1000000 C. 100000 C. 100000 C. 100000 C.	NO. OF P	AGES 1.) DIAGRAMS 2.) REVISIONS CHANCE	GROUP 12 REFEREN APPROVE	CE DBY	2 Processes La MATOR F. Strong, Chi Buerf of a Labs. PAGES AFFECTER

GIIIIID

GENERAL DYNAMICE | CONVAIR

MODEL 7 DATE 3-10-60 PAGE 1 REPORT NO. MP-50-194

INTRODUCTION:

The surface treatment of aluminum alloys for corrosion protection and paint application is a major problem in the aircraft industry. Numerous chemical conversion films are available on the market, which meet the requirements of MIL-C-5541, "Chemical Films for Aluminum Alloys". Each company must select a product which will best suit their individual requirements. The requirements expressed were for a chemical conversion film which had good corrosion protection, electrical conductivity, and which provided a satisfactory surface for paint application.

OBJECT:

1. To evaluate the corrosion protection afforded by various chemical conversion films on clad and non-clad 2024-T3 and 7075-T6 aluminum alloys.

2. To determine the electrical resistance properties of the various chemical conversion films when applied on aluminum alloys.

3. To determine which chemical films provided the best surface for subsequent paint adhesion.

CONCLUSIONS:

1. There was not a wide variation in the corrosion protection afforded by the various chemical conversion films; however, Alodine 600, manufactured by American Chemical Paint Company, appeared to offer the best over-all protection.

2. Alodine 400, manufactured by American Chemical Paint Company, had the lowest electrical resistance of the chemical conversion films tested.

3. Impact shock tests indicated that the best paint adhesion was obtained over Alodine 1000 and Bonderite 710 chemical films.

TEST SPECIMENS & PROCEDURES:

A. Test Specimens

The test specimens were aluminum alloy panels which were given various surface treatments. The test specimens were fabricated using the following types of aluminum alloy.

1.	2024- T 3	Clad
2.	2024- T 3	Bare
3.	7075-76	Clad
4 .	7075-16	Bare

One hundred twenty $0.032 \times 3 \times 10$ inch panels and twelve $0.032 \times 3 \times 9$ inch panels were cut from each of the above types of aluminum alloy. All panels of each of the four aluminum alloy types were cut from a single sheet of the aluminum alloy to reduce variables. The test specimens were divided equally into 12 groups of 44 panels per group. Each one of the groups was given one of the following 12 surface treatments.

DEL 7 CENERAL	OYN,	MICE CONVAIR
<u>te 3-10-60</u>		REPORT NO. MP-59-194
TEST SPECIMENS & PROCEDURES:		
€		
A. Test Specimens (Continued)		
1 Aladama 600		$1 - 1 = \frac{1}{2} = \frac{1}{2$
	-	1- 1.9 OZ/gallon of water (MPS (1.06))
2. Alodine 400	-	0.2 gallons/gallon of water
3. Alodine 1000	-	0.1 oz/gallon of water
4. Turco 4354	-	1.5 oz/gallon of water
5. Turco 4178	-	1.50z of gallon of water
6. Iridite 14-2	-	1.25 oz/gallon of water
7. Iridite 14-9	-	0.2 oz/gallon of water
8. Bonderite 710	-	0.5 pounds/gallon of water
9. Oakite "Chromacoat"	× _	3 oz/gallon of water
10. Alodine 1200	-	1.0 oz/gallon of water

- 11. Anodize per Mil-A-8625A
- 12. Control No surface treatment

A more detailed procedure for the application of the above surface treatments is presented in the Appendix of this report. All of the chemical conversion film treatments listed above were applied over Oakite #34 deoxidized surfaces.

One test set of 43-.032 x 3 x 10 inch specimens received the following hole pattern prior to surface treatment. Eight holes, 1/4 " in size, were drilled in tandem in each panel at 1-1/4" spacing, maintaining a 1/2" edge distance. The same hole pattern was drilled at one edge of 43 - 0.040 x 10 x 10 inch -301 extra full hard stainless steel panels. These 48 panels of aluminum and stainless steel later comprised the bi-metallic couple specimens. The 48 bi-metallic test specimens were assembled, after surface treatment of the aluminum panels, with four cadmium plated steel bolts and washers with dry-film lubricant coated nuts in tandem. The other four fasteners were stainless steel bolts and washers with silver plated steel nuts.

Three sets of 43 panels, 0.032 x 3 x 10 inch in size, received the following finish system after receiving the individual surface treatments.

- 1. One spray coat of wash primer MIL-C-3514
- 2. Two spray coats of zinc chromate primer MIL-P-8585
- 3. One spray coat of yellow lacquer MIL-L-7178

The 12 surface treatments were applied to separate panels of the four types of aluminum alloys. These 43 test specimens comprised a test set for each of the test conditions.

ANALYSIS PREPARED BY A. F. Hooper CHECKED BY W. M. Sutherland REVISED BY CONVAIR SAN DIEGO

TEST SPECIMENS & PROCEDURES:

B. Test Procedure

The above test specimens were tested using the following test exposure conditions:

- 1. <u>100</u>^c Relative Humidity A test set of forty-eight unpainted test specimens was exposed to the humidity cabinet, operating in accordance with JAN-H-792, for 250 hours. The specimens were inspected during the test period every 24 hours, except for the weekend, for corrosion or other film failures.
- 2. <u>Salt Spray Exposure Tests</u> The salt spray cabinet was operated in accordance with Federal Test Method Standard 151, Method 811.

Three different types of specimens were exposed to the salt spray cabinet.

- a) Unpainted Specimens A test set of forty-eight specimens was exposed to the salt spray cabinet for 168 hours. The lower half of the directly exposed surface of each specimen was cross-scribed through the protective surface treatment before exposure. The specimens were inspected every 24 hours during the test period, except on the weekend, for corrosion and film failure.
- b) Painted Specimens A test set of forty-eight painted specimens was exposed to the salt spray cabinet for 552 hours. A cross-scribe mark was made on the lower half of each specimen through the paint film and surface treatment to the metal substrate. Each specimen was inspected every 24 hours, except for weekends, for corrosion of the metal substrate or paint film failure.
- c) <u>Bi-Metallic Metal Couple Specimens</u> The forty-four unpainted bimetallic couple specimens were exposed to the salt spray for 250 hours. The specimens were inspected every 24 hours, except for the weekend, for corrosion.

This test was conducted on all aluminum alloy and surface treatment combinations, except the four alodine 1200 surface treatment specimens which were introduced into the program after this test was completed.

3. <u>Atmospheric Exposure Specimens - San Diego</u> - A test set of forty-eight painted and unpainted specimens was exposed for ten months to industrial marine atmosphere in San Diego. The specimens were mounted in a rack at an angle of 45° from the vertical with southern exposure. The lower half of each specimen was cross-scribed to the metal substrate. The specimens were inspected periodically for corrosion, protective film and paint film failures. ANALYSIS PREFARED BY A. F. Hooper CHECKED BY W. M. Sutherland REVISED BY

Contraction of the local distance of the loc

PAGE 4 REPORT NO. MP-59-194 MODEL 7 DATE 3-10-60

TEST SPECIMENS & PROCEDURES:

D. 4. <u>Electrical Resistance Tests</u> - These tests were performed by Resistance, Capacitance and Inductance Section of the Astronautics Standards Laboratory. Two methods of measuring the electrical resistance were tried. The first method was found to be unsatisfactory, while the second method gave reproducible results. A statement from them giving the second test method is given below.

> "In this method the current and potential electrodes were separated. The current electrodes were solidly attached to the extreme ends of the panel. The potential electrodes, Leeds and Northrup knife edges making contact on one face of the panel only, were spaced 4 inches apart. Two measurements were made on one face, the panel was then turned over and two further measurements made, 4 measurements for each panel."

- 5. <u>Impact Shock Resistance</u> Forty specimens, excluding the Alodine 1200 and control specimens, were subjected to an impact of a two-pound weight with a .05 inch diameter spherical head falling on the specimen through distances of from one to fifteen inches in one inch increments. (See Table VI) The impact was administered to apply a tension impact load on the paint film on the surface of the panel. The specimens were examined for cracking or scaling of the paint film as a result of the impact.
- 5. Accelerated Weathering Exposure A test set of forty-eight specimens, 3 x 9 inch, was exposed in the Atlas, type XW Weatherometer, in accordance with Federal Test Method Standard No. 141, Method 6161, for 500 hours. The specimens were examined for corrosion or surface film failure periodically during the exposure period.
- 7. <u>Tensile Testing</u> Tensile tests were conducted on the unpainted panels after subjection to salt spray and atmospheric exposure testing.

PESULTS:

The results of 100% relative humidity, salt spray-unpainted, salt spray-painted, atmospheric exposure, impact shock resistance and electrical resistance tests are shown in Tables II through VII, respectively. Table VIII shows the over-all total rating of the above tests conducted on the chemical conversion films.

The painted industrial marine atmospheric exposure test specimens showed no significant change, except general fading of the MIL-L-7178 yellow lacquer during ten months' exposure.

The bi-metallic stainless steel and aluminum alloy test specimens were severely corroded after 250 hours salt spray exposure. Significant differences in corrosion rate could be observed between aluminum alloys, but not between chemical conversion films applied on these aluminum alloys. ANALYSIS PREPARED BY A. F. Hooper CHECKED BY W. M. Sutherland REVISED BY

記むがどう

CONVAIR SAN DIEGO

PAGE 5 REPORT NO MP-59-194 MODEL 7 DATE 3-10-60

RESULTS: (Continued)

The accelerated weathering test specimens were all heavily water spotted during the 500 hours exposure in the Atlas, Type XW Weatherometer. Some of the more iridescent chemical conversion films showed some loss of color, but no significant corrosion.

The elongation results after tensile testing of unpainted atmospheric weathering and salt spray exposure specimens are shown in Figures 1 and 2.

DISCUSSION OF RESULTS:

The results of these tests show a very close correlation in the over-all corrosion protection afforded by the chemical conversion films under test. Visual inspections of the specimens exposed to the salt spray cabinet, humidity cabinet, and industrial marine atmosphere were used to evaluate the degree of corrosion protection afforded by each chemical conversion film. The results of such tests as bimetallic stainless steel-aluminum alloy salt spray specimens. painted industrial marine atmospheric exposure specimens and accelerated weathering specimens. showed no significant difference in corrosion protection of the chemical conversion film for each test. Therefore, these tests were not used in the overall evaluation of the corrosion protection afforded by each chemical conversion film. All of the chemical conversion films tested meet the requirements of MIL-C-5541, "Chemical Films for Aluminum Alloys" when applied using the process outlined by the manufacturer. The process outlined by each manufacturer was followed with the exception of the chemical cleaning process. All of the specimens, on which a chemical conversion film was applied, were solvent degreased and then cleaned with Oakite No. 34 decxidizer. This chemical cleaner was used because of the availability of the bath and was agreeable by all manufacturers of the chemical conversion films under test.

The corrosion protection afforded by each chemical conversion film was evaluated according to its performance in the salt spray cabinet, humidity cabinet, and industrial marine atmospheric exposures. The chemical conversion films were evaluated in each test separately. The type of corrosion biserved was recorded and each chemical conversion film was given an over-all rating for the test. A rating of 1 to 4 was given to each chemical conversion film, one being rated best. The over-all ratings for each test are recorded in Table VIII.

The total corrosion test values recorded in Table VIII show the final evaluation of corrosion performance of each chemical conversion film. This value was arrived at by a summation of the humidity, salt-spray and atmospheric exposure test over-all ratings. The over-all rating values of the salt spray and atmospheric exposure tests were doubled as they were thought to give more reliable indications of corrosion resistance than the humidity cabinet test.

Alodine 500, manufactured by American Chemical Paint Company, showed the best over-all corrosion protection of the chemical conversion films tested. (See Table VIII) Alodine 500 did not have as good an atmospheric exposure rating as Alodine 400 or Alodine 1000, but was superior after salt spray testing. ANALYSIS PREPARED BY A. F. Hooper CHECKED BY W. M. Sutherland REVISED BY

DISCUSSION OF RESULTS: (Continued)

The impact shock resistance test showed that the MIL-L-7178 lacquer finish system had better paint adhesion to Alodine 1000 and Bonderite 710 chemically treated aluminum alloy surfaces. (See Table VI)

The electrical resistance test results, shown in Table VII, indicate that Alodine 400 had the lowest electrical resistance. The resistance values obtained for all of the chemical conversion films and control specimens, except the anodized specimens, were between 56.99 and 91.18 micro-ohms. The resistance of the anodized surface film was extremely high and was not obtained for comparison. The resistance values shown above are the low and high values for all aluminum alloys. The resistance values obtained on each aluminum alloy show smaller differences in resistance. (See Table VII) The results of this test indicate that the electrical resistance value of the film should not be the basis for the selection of a particular chemical conversion film.

The percent elongation averages of three tensile specimens from each non-painted, 168-hour-salt spray exposure specimen, and each 10 month atmospheric exposure specimen, are presented in Figures 1 and 2. The percent elongation values presented are averages of only three tensile specimens, showing possible performance trends and not statistical averages of several specimens.

Bar graph plots of the percent elongation values show that in general 168 hours salt spray exposure is more severe than 10 months atmospheric exposure. This condition is most evident in the case of the bare 2024-T3 and bare 7075-T6 aluminum alloy specimens.

The superficial pitting of the clad 2024-T3 and clad 7075-T6 aluminum alloy specimens produced no significant reduction in percent elongation properties as determined by tensile tests.

<u>NOTE</u>: The data from which this report was prepared are recorded in Engineering Materials and Processes Laboratory Data Book #1002.





AJLE	ы
ы	TABLE

BOURCE
VENDOR
ၖ
COATINGS
CONVERSION
HEMICAL

	Vendor Source	American Chemical Paint Co., Ambler, Pa.			Turco Products, Inc., Los Angeles, Calif.		Allied Research Products, Inc., Baltimore, Md.		Parker Rust Proof Co., Detroit 11, Michigan	t" Oakite Products, Inc., New York 6, N.Y.	American Chemical Paint Co., Ambler, Pa.	Convair Plant #1 Production	
diamt col Con-	version Costing	Alodine 500	Alodine 400	Alodine 1000	Turco 4354	Turco 4178	Iridite 14-2	Iridite 14-9	Donderite 710	Oakite 'Chromacoa	Alodine 1200	Anodize	Control - No Surface Treatment
	Surface Treatment Identification	L	Q	£		ς.	۵٬	7	¢	6	10	ц	12

비	
NALE	
C 71	

۰.

100, TELATIVE HUMIDITY CARINET TEST-250 HOURS

Over-All* T3 Rating Comment	l ilo change observed.	3 Poor performance on care aluminum alloys.	4 lieavy oxide flim on all aluminum alloys.	2 Moderate Oxide film on bare aluminum alloys.	l No change observed.	l lio change observed.	4 Noderate to heavy oxide film.	2 Slight change observed.	2 Slight change observed on 2024-T3 aluminum alloy.	l No change observed.	leavy oxide film on all de aluminum allova.	
ad 2024-T3	Ч	т	. †	ч	г	ч	m	-1	ч	Ч	3-4	
CLBd 7075-TG CI	г	1-2	ব	Ţ	г	н	m	1-2	I	г	3-4	
2024-13	ч	オ	7	N	Ч	Ч	3-4	1-2	2-3	Ч	ţ	
7075-TS	Ч	ŝ	オ	m	н	Ч	3-4	1-2	~	ч	4	
Surface Treat- ment Number	J	N	ſ	<u>_</u> †	ц	0'	2	ω	6	to	п	

*This rating of each chemical conversion film was based on the over-all performance of the coating of the aluminum alloys in the humidity cabinet.

3 - moderate oxide film 4 - heavy oxide film.

1 - no change observed2 - slight oxide film

Page 10 Report MP-59-194

THE LEAST	

,

SALT SPRAY CARDNET EQPOSURE - 168 HOURS

nent Nu	Ther	7075-TG	2024-T3	Clad 7075-16	CLAG 2024-T3	UVER-ALL AST	o Comments
Ч		г	н	Q	Т	1	Slight pitting on Clad 7075-16.
Q		4	£	4	£	म	Moderate to alight pitting on all aluminum alloys.
m		S	4	m	ŝ	4	filight to severe pitting.
4		N	N	Q	Q	0	Alight pitting on all aluminum alloys.
Ś		Ч	2	ຒ	г	1	Slight pitting on 2024-T3 bare and clad 7075-T6.
9		н	Q	Q	N	2	Slight pitting on all alum- inum alloys except 7075-76 bare.
7		ε	£	£	Q	m	Elight perioderate pitting.
Ø		м	N	લ	Q	CN	Slight pitting on all alum- imum alloys except 7075-76 bare
6		Q	Q	2	୯	2	Slight pitting on all aluminum alloys.
9		Q	Q	£	7	~	Moderate pitting on Clad 7075-T6.
7		CI	Q	T	г	п	Slight pitting on bare 2024-rr3 & 7075-r6.
ମ୍ମ		শ	4	ñ	Q	4	Slight to severe pitting on the various eluminum alloys.
: TON	1 - 20 2- 811	significant ight pitting	t change	3 - ≣0đ	erate pitting ere pitting		Page 11 Report No. MP-59-194

TABLE IV

.

. .

SALIT SPRAY CABINET TEST - FINISHED PER 7-00004 - 552 BOURS

Surface Treat- ment Number	7075-116	2024T3	CLad 7075-T6	clad 2024-T3	Overall Rating	Connents
T	Q	Q	M	Q	Т	
Q	m	£	N	Q	0	The wei
ñ	N	N	m	Q	T	Tebi Tevi
4	£	m	m	m	4	ilts ary o
5	N	£	m	m	e	of t close
ŷ	ŝ	Q	m	Q	0	chis
7	m	N	m	Q	5	tesi
8	m	Q	ę	e	£	t
6	£	Q	ĸ	Q	ຎ	
JO	m	ຸດ	m	7	4	
n	ດາ	e	m	Q	5	
दा	I	ı	I	ı	-	No test conducted.

•

Page 12 Report MP-59-194

701	Comments							ie clad 7075-T6 spectmen	areade toutes					Report
0 - 10 MONTH	verall Ratin((1-4 Groups)	er.	T	ч	N	4	4	2	N	£	ħ	†	N	
E TEST IN SAN DIEG	0 Clad 2024-T3	Q	T	S	ຸດ	4	7	T	4	7	オ	6	Q	ate medium pits • medium pits •t large pits •ate large pits
OSPHERIC EXPOSUR	clad 7075-1र्	4	Ħ	T	4	4	5	ı	4	£	5	6	Q	4 - moder 5 - heavy 6 - sligh 7 - moder
IAL MARIUE AT	2024- T3	£	£	m	m	Ŋ	e	m	ы	ч	5	9	4	pits pits l pits
INDUSTR	7075-TG	ţ.	Г	Ч	Ч	4	m	Ч	Ч	Ч	5	9	Ч	slight small slight medium noderate smal
	Surface Treat- ment Number	Т	Q	£	4	Ś	\ 0	7	ω	6	TO	п	ส	NOTE: 1 - 3 -

TABLE V

.

•

Page 13 Report MP-59-194

					Contraction Contraction	
eat- r	7075 - TS	2024-T3	C18d 7075-T6	Cled 2024-T3	Uverall Rating (1-4 Groups)	Coments
	Ľ١	ε	t 1	m	-1	
	ſŶ-	ດາ	m	4	£	
	Q	ч	Т	m	Т	
	t	m	١٦	5	4	
	m	Q	Ľ٦	N	3	
	-1	ŝ	ŗ	4	4	
	2		Ŀ	ŝ	4	
	н	~1	QJ	QL		
	Q	ຸດ	£	£	Q	
	۱	ı	ı	·	- lio t	cest conducted over bare d.
	ß	Ø	m	ч	Q	
	ł	ŀ	ŀ	ı	- Test spec	: complete at the time timens were prepared.
MIL-C-71' ler. numerica	78 lacquer 1 1 value giw	was applied o en each surfa	ver one sprag/of ce treatment on e	t both MIL-C-8514 sch aluminum al	wash primer and M Loy was based on v	dL-P-8585 zinc chromate dsual inspection of
e paint fi	lm failure	on the specim				to more andert tongt

IN STEVE

.

Page 14 Report MP-59-194 TABLE VII

.

`

ELECTRICAL RESISTANCE THE RESULTS ON THE VARIOUS SURPACE TREATMENT FILMS

11-1-00					
estment hunber	7075-TG Micro-Otms	2024-T3 Micro- Chine	Clad 7075-T6 Micro-Chms	Clad 2024-T3 Micro-Ohme	Over-All Rating
1	11-07	81.77	80.97	89.54	4
2	ố 6.9 9	73.22	78.60	88.43	IJ
ſ	68.5 8	80.61	8171	89.22	t
দ	68.14	75.14	79-43	88. 54	Q
2	68.42	73.88	84.87	87 . 93	m
9	61,93	74.23	78.35	89.2 3	Q
7	69.07	74•62	80.13	86.85	m
80	69.47	72.55	79-85	90.72	m
Q	68.75	73-02	81.61	85.94	['] N
q	Spectmens]	aad not been pre	spared during the	time of this test.	
ส	An anodize	i surface has a	very high resist	ance - no tests wer	e conducted.
21	69.54	76.85	80.45	91.1 8	4

.

TABLE VIII

TEST RESULTS - FILAL EVALUATION

				CORROSION THE	SIS			
Surface Ir ment Numbe	eet- Huridi r (1X)	tty Salt Salt S	spray Un- d (2x)	Salt Spray Painted (2X)	Atmospheric Exposure (2X)	Corrosion Test Total	Impact Shock	Electrical Resistance
ч	Т		H	T	ſ	ส	.7	4
N	m		*	ŝ	Ч	17	۳	Ч
m	t		4	Ч	ч	15	г	4
ţ	CI		Q	. †	Q	18	4	2
5	Г		F	e	77	17	ŝ	m
9	T		5	Q	4	77	4	Q
7	.1		ŝ	¢,	Q	18	4	m
Ø	S		2	ŝ	໙	16	Ч	m
6	Q		Q	Q	ſ	9T	2	2
OT	T		Q	4	4	ឥ	ı	ı
1	4		ч	Q	4	18	0	I
ជ	4		4	* •	Q	I	I	4
*No test w	as conducted.					,		
HOTE: 1.	The corrosion t test values.	test total	value was	arrived at by o	doubling the selt	spray and at	tmospher i c	exposure

Page 16 Report MP-59-194 CONVAIR

SAN DIEGO

APPENDIX

1. Alodine 600 - This chemical conversion film was applied in Convair production using 1 - 1-1/2/oz/gallon in accordance with MPS 71.06J. 2. Alodine 400 -A. Solution - .0.25 oz Alodine #40/gallon; 0.2 gallon Alodine #400 /gallon; Balance water 0.25 oz Alodine #40 to 1/2 gallon water, heat to 100°F, Add add 0.2 gallon Alodine #400 and balance of water. B. Procedure of Application 1. Solvent clean aluminum alloy panels - MEK 2. Alkaline clean Oakite 61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 - 5-10 minutes 5. Rinse water 6. Alodine #400 (100°F) 1-2 minutes 7. Rinse water 8. Rinse - adidalated rinse (room temp.) alodine 1000 solution (alodine $1000 \times 1:9$) 9. Oven Dry - 125°F 10-15 minutes 3. Alodine 1000 A. Solution - 0.1 oz Alodine 1000/gallon of water - pH - 3.8 3. Procedure for Application Solvent clean - Aluminum alloy panels - MEK
 Alkaline clean - Oakite #61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 - 5-10 minutes 5. Rinse water 6. Alodine 1000 - 5 minutes (room temperature) 7. Rinse water 8. Oven dry - 125°F - 10-15 minutes 4. Turco 4358. A. Solution - 1-1/2 oz Turco 4354/gallon water adjust pH to 2.4 to 2.6 using Armonia, bath aged 24 hours B. Procedure for Application 1. Solvent clean aluminum alloy panel - MEK 2. Alkaline clean Oakite #61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 5-10 minutes 5. Rinse water 6. Turco 4358 - 5 to 7 minutes @ 75° to 85°F 7. Rinse water 8. Oven dry - 125 7 - 10-15 minutes

С	0	N '	V	A	I	R

ANALYSIS PREPARED BY A.F. Hooper CHECKED BY W.M. Sutherland REVISED BY

SAN DIEGO

APPENDIX (Continued) 5. Turco 4178 A. Solution - 1/2 oz of 42 Be • Mitric acid/gallon water Add slowly with stirring 1-1/2 oz of Turco 4178; adjust pH to 1.5 - 1.9 with Nitric Acid. Age bath 24 hours. B. Procedure for Application 1. Solvent clean aluminum alloy panels - MEK 2. Alkaline clean - Oakite #61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 - 5-10 minutes 5. Rinse water 6. Turco 4178 - 3 to 5 minutes 75 to 85" 7. Rinse water 8. Oven dry - 125°F - 10-15 minutes 6. Iridite 14-2 A. Solution - 1-1/4 oz of Iridite 14-2/gallon water pH 1.5 B. Procedure for Application 1. Solvent clean aluminum alloy panels - MEK 2. Alkaline clean - Oakite #61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 - 5-10 minutes 5. Rinse water 6. Iridite 14-2 - 6 minutes at room temperature 7. Rinse water 8. Oven dry - 125°F - 10-15 minutes 7. Iridite 14-9 A. Solution - 0.2 oz Iridite 14-9/gallon water pH - 2.3 B. Procedure for Application 1. Solvent cleaning aluminum alloy panels - MEK 2. Alkaline cleaning - Oakite #61A - 10 minutes 3. Rinse water 4. Chemical clean - Oakite #34 - 5-10 minutes 5. Rinse water 6. Iridite 14-9 - 6 minutes 7. Cold water rinse 8. Hot water rinse 120°F - 30 seconds 9. Oven dry - 125°F - 10-15 minutes 8. Bonderite 710 A. Solution - 0.5 Lbs Bonderite 710/gallon water

.

•

AP	ENDIX (Con	timued)
8.	Bonderite	710 - (Continued)
	в.	Procedure for Application
		 Solvent clean aluminum alloy panels - MEK Alkaline clean - Oakite #61A - 10 minutes Rinse vater Chemically clean - Oakite #34 - 5-10 minutes Rinse vater Bonderite 710 - 3 minutes Cold water rinse Rinse with hot water alightly yellow with Bonderite 710 Oven dry 125°F 10-15 minutes
9.	Oakite "C	hromaCoat"
	Α.	Solution - 3 oz Oakite ChromaCoat/gallon water Add 9 ml Nitric Acid/gallon water pH - 1.6
	В.	Procedure for Application
		 Solvent clean aluminum alloy panels - MEK Alkaline clean - Oakite #61A - 10 minutes Rinse water Chemical clean - Oakite #34 - 5-10 minutes Rinse water Oakite "ChromaCoat" - (room temp.) 3 minutes Rinse water Oven dry - 125°F 10-15 minutes
10.	Alodine 1: A.	200 Solution - 1.0 oz/gallon water
	. B.	Procedure for Application
		 Solvent clean aluminum alloy panels - MEK Alkaline clean - Oakite #61A - 10 minutes Rinse water Chemically clean - Oakite #34 - 5 - 10 minutes Rinse water Alodine 1200 - (room temp.) - 5 minutes Water rinse Oven dry - 125°F - 10-15 minutes
ц.	Anodize -	This surface treatment was applied in Convair production per MPS 72.02D.